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Combined with all the specialty and advantages of the same models at home and abroad, 1P52FMH-3 is one of the newly
engines developed by our Co. It is characterized by strong power, low fuel-consumption and low noise
as well as popular and fashionable shape. An engine of 1PS2FMH-3 will be your best choice.

To benefit customers, we carefully compile the PARTS CATALOGUE FOR 1P52FMH-3 ENGINE. Users can easily
grasp characteristics of 1PS2FMH-3 engine through the illustrations, names, quantities, etc. in the catalogue. Please refer to
this book when you order the parts. If any difference in the book from actual engine status, please do as per the real.

The copyright of this catalogue belongs to Chongqing Lifan Industry Group, any group or individual is forbidden to
reprint or copy any item from it. The catalogue is subject to change without notice.

The part, whose applicable document does not give date, is subject to the latest standard.
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Chongqing Lifan Industry (Group) Co., Ltd.
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E-1 {3k Cylinder Head Cover

Fs | F®AENS xF W H 2 K Description & E %ﬁ
S/N - Part No. 1 Quantity Remark
1 12311/1P50FMG Ak Cover, Cylinder Head L
2 12240/1P50FMG-3 RELREHRAE Cover, Cylinder Head, RH 1
3 12242/ 1PS0FMG—3 SEL K Cover, Cylinder Head, LH 1
4 12243/ 1PS0FMG SANF Cover, Valve : 2
5 12312/1P50FMG LSk AR AR Gasket, Cylinder Head Cover 1
6 12244/1P50FMG Bk HAEL R Gasket, Cylinder Head Cover, RH 1
7 12245/ 1P50FMG 6T Sk 70 3 96 H 4 Gasket, Cylinder Head Cover, LH 1
8 12313/1P50FMG HTESREE MG Cap Nut M6 4
9 12344/1P50FMG SEARE AR Steel Washer 3
10 12345/ 1P50FMG SER R AR E Copper Washer 1
11 12248/ 1P50FMG B 6.5 Washer 6.5 _ - L
12 12246/ 1P50FMG &1 O FEM 30.8%3. 2 O-Ring 30.8 X3.2 2
13 GB/T5789 #2# M6X 110 Stud M6X110 1
14 GB/T16674 %12 M6 20 Stud M6X20 2
15 34210/ 1P50FMG KA Spark Plug L
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E-2 A3k Cylinder Head

o W
.

T 4R E

Lo AR & R

.. Description

.S ~_Part No. Quantity Remark

1 12210 HELEHE Cylinder Head Set SRR |

2 12214/1P50FMG HERIIEE Guide,Inlet Valve 1
3 12215/1P50FMG . ﬁﬁ‘stl']-?ﬁ‘ ) Guide,Exhaust Valve: . 1

4 12220/ 1P52FMH SEAEEEEE Gasket, Cylinder Head -1
5 12270/ 1P30FMG -0 E gy ished Seal Ring, Chain Housing- | L -
6 17311/ LP50FMG LaEsE L Inlet Pipe . - . . 1,
7 17332/ 1P50FMG T i < Gasket, Inlet Pipe . S
8 GB/T898 SUKIBFE M6 X 24 © Stud M6 X34 . 2

9 GB/T29. 2 BEEE M6 X 23 - Bolt M6 <23 . 1
10 15441/ 1P50FMG LECGEAEATE 08 X9 . Sleeve ¢ 8X.9. . 1
11 17321/1P50FNG oMmE BT} O-Ring 27X 2.0 1
12 17331/ 1P50FMG A ERRM o Insulating Mat . 1
13 12216/ 1P50FMG SHOMAIKLE O-Ring 9X1.6. . . = 2.
14 15442/1P50FNG HHIE 9X1.5 | Rectangular Ring 9X 1.5 o1
15 GB/T16674 224 M6 28 ' i Boit M6X28 o w2
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E-2 ALk Cylinder Head

—

FSsS | ZE84/K5 e HE | & =
= SN ‘- Part No. F W AF AR Description Quantity Remark
16 GB/T16674 R M62X 22 Bolt M62X22 2




E-3 G#H4. T Camshaft & Valve

£

FEs | FEBHFRE Descripti HIES o5 - SR - S -
: Description 3

S/N ~ Part No. - |+ Quantity Remark
1 14730/ 1P50FMG R . Oil Seal, Valve Stem 2
2 14100/ 1P50FMG-3 ALY 5EeEo R Ry Camshaft o 1
3 14150/ 1P50FMG-3 B shwt [E 8% PR Az 4R Caging Plate 1
4 14411/1P50FMG |ITEH Rocker Arm, Valve 2
5 14413/ 1P50FMG EE Shaft, Rocker Arm 2
6 14710/ 1P50FMG BT Intake Valve 1
7 14720/ 1P50FMG H=0T Exhaust Valve 1
8 14755/ 1P50FMG SARELE 5 Outer Valve Spring 2
9 14756/ 1P50FMG |IARE Inner Valve Spring 2
10 14751/ 1P50FMG I L Spring Upper Retainer 2
11 14753/ 1P50FMG A RE LS §2 Outer Spring Retainer 2
12 14752/ 1P50FMG Ik Split Cone, Valve 4
13 14415/1P50FMG SR VAT ERET Adjusting Screw, Valve Gap 2
14 14416/ 1PS0FMG S IEIBRAST IR Lock Nut 2
15 14410/1P50FMG EWERES Rocker Arm Assy 2
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E-4 ﬂiﬁﬁ'ﬁ%s 7Kk E 2% Timing Chain & Tensioner

FS | FEANRS -2 N Description - % i &
S/N Part No. B ' ' - Quanti Remark

1 14321 /1P50FRMG IR W BhEEse Timing Driven Sprocket (28T) I C

2 14350/ 1P50FMG IEB B4 (84T) Timing Chain (84T) 1

3 14670/ 1PSOFMG KERWAS Chain Adjusting Arm Set 1

4 14680/ 1P50FMG KER Chain Tentioner 1

5 14661 /1P50FMG TRER ST Pivot ' 1

6 14513/1P50FMG FREFE Spring 1

7 14530/1P50FMG HEAES Chain Adjusting Rod Set 1

8 14514/1PS0FMG IR L Cap 17

9 14610/1P50FMG Fase Guide Wheel 1

10 14621/1P50FMG FEEHH Guide Wheel Pivot 1

11 15210/ 1P50FMG NmEESERAS Driven Sprocket, Oil Pump 1

12 15222/1P50FMG VL BB Sprocket Shaft, Oil Pump. 1

13 14518/1P50FMG IR MI4X 1.5 Sealing Plug M14X 1.5 1

14 GB/T5783 S M5 X 12 Bolt, M5 X 12 3

15 14519/ 1P50FMG Bk B E iR Gasket, Tentioner 1
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E-4 1FB148E4%. 7K'E 28 Timing Chain & Tensioner

’ 15—

s

FS | FEMAMRS " Description 1. ﬁﬁ ' % _}EE
S/N Part No. Quantity Remark
16 14622/ 1P50FMG P 8.5 Washer 8.5 : 1




E-5 “S{E 4% Cylinder
FE5 284 RS F B HF 2K Description &) &K E
S/N-:-:1 - - PartNo. ) ‘Quantity | Remark
1 12112/1P52FMH IRL & - Cylinder Block 1
2 12121/1P52FMH SiTiEE L Gasket, Cylinder Block - - S |
3 GB/T29. 2 R M6X 23 Bolt M6x23 1
4 12135/1P50FMG nE Washer 1-
5 12218/1P50FMG SkELA 8X14 Dowel Pin 8x 14 2
6 12133/1P50FMG SRS M (—) 14.5%2.5 Rectangular Ring 14.5x2.5 No.1 1
7 12134/1P50FMG SEEENE(Z) 11.5X2.6 ¢ Rectangular Ring 11.5x<2.6 No.2 1:
8 11318/1P50FMG EALH 8% 12 Dowel Pin 8x12 - 2




E-6 A Hi#hf % Right Crankcase Cover

FS I FEAERS | 2omu s Description & & &
S/N Part No. - “Quantity | Remark
1 11310/1P50FMG-3 LA EAS Cover,Crankcase,RH 1
2 11319/1P50FMG AT Gasket, Crankcase Cover,RH 1
3 15611/1P50FMG LR Dipstick . 1
4 21810/1P50FMG—3 BeRRAEHE Operating Arm,Clutch - 1
5 21831/1P50FMG-3 RE 22 . Cam Plate ; 1
6 21850/1PSOFMG-3 BauEiTas Tappet 1
7 GB/T16674 S M6X 40 ° . Bolt M6 40 5
8 21871/1P50FMG—-3 EA R AR Adjusting Bolt 1
9 34931/ 1P50FMG Sk ERELk T Wire Clamp 1
10 21872/1P50FMG—-3 BEBAEERTEES Washer 8 1
11 GB/T16674 $2F M6 X 65 Bolt M6 65 1
12 11318/1P50FMG SEMH 8X12 Dowel Pin 8 X 12 2
13 27190/1P50FMG Ehihd 13. 8X24 X5 Qil seal 13.8X24X5 1
14 21873/1P50FMG—3 EER AL 0 8x1.6 O-ring 8X 1.6 1
15 15612/ 1P50FMG FlifJ2 0 RUPR 18X 3 O-ring 183 1
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E-6 A HHisHaE Right Crankcase Cover

=] = ~ - L. ] ~
Fs5 84 RS = W 4 L W Description "R EE
S/N - Part No. L Quantity | Remark
"'16 GB/T6170 $25 M8 Nut M8 1
17 GB/T5783 $@#4 M6 < 80 Bolt M6 X 80 2
18 GR/T290 44 101410 Bearing101410 1




E-7 Bz)E-53% Primary Clutch

24
F? % = %B-: AR5 x :313 1 %2 FR Deséription BB # . E
S/N Part No. Quantity Remark
1 21131/1P50FMG-3 HEBER Cover, Clutch 1 :
2 21139/ 1P50FMG-3 EE RS ERS Gasket, Clutch Cover 1
3 21375/ 1P50FMG-3 IE Spring 6
4 21110/1P50FMG-3 BoaaEahfgEs Drive Parts 1
5 21370/ 1P50FMG-3 FEBHE Overruning Device 1
6 21120/ 1P50FMG—3 B R A RIS Block Set, Clutch 3
7 21133/1P50FMG-3 A L Spring 3
B 21310/1P50FMG-3 EEBMAEhEA S Driven Parts 1
9 21135/1P50F¥G-3 B AR RRRA S Damping Rubber 3
! 10 21320/1P50FMG-3 HE B Eawed s Drive Gear Set 1
} 11 21331/1P50FMG-3 BlkEe (17D Gear (17T 1
| 12 21332/ 1P50FMG-3 = Sleeve 1
; 13 21333/1P50FMG-3 B R R | Torsion Spring 1
| 14 21334/ 1P50FMG-3 #F : i Pin 2
} 15 22631/1PS0FMG-3 % 1 shik 38 AR AE M1 | Lock Nut M14x1 1
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E-7 B35 & %% Primary Clutch

L~

# &

FSs | FH4RKRS : . . '
S/N Part No. F W B R Description Quantity Remark
16 21353/1P50FMG-3 H#HE 30 Washer 30 1
17 22632/1P50FMG-3 LB Thrust Washer 1
18 22633/1P50FMG-3 2§50 Washer 1
19 GB/T97. 2 #=HE8 Washer 8 3
20 21355/1P50FMG-3 AEHEEEEE 19 Thrust Washer 19 1
21 21354/1P50FMG-3 F5H8 45 . Collar 45 1
22 GB/T896 ) BT Collar 7 3
23 21374/1P50FMG-3 W 5%8 Roller 5x 8 6
24 GB/T818 BT M5 X6 Screw M5 X 6 3
25 21100/ 1P50FMG-3 HEEEREEEA Primary Clutch Assy !
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E-8 BE& 235 Clutch

FT— 5 FWMANS % E M & WK Description ﬁﬁ # IE

S/N Part No. Quantity Remark
1- 22370/1P50FMG-3 FRmRE s Sump 1
2 22110/1P50FMG-3 HEBEHAAES Drive Disc Set 1
3 22320/ 1P50FMG-3 BERAsEas Driven Disc Set 1
4 22330/1P50FMG-3 BeBRIEHHF4AE Drive Plate 4
5 22341/1P50FMG-3 M H Driven Plate 3
6 22351/1P50FMG-3 ESRER Pressure Plate 1
7 22361/1P50FMG-3 AN End Cover, Clutch 1
8 22371/1P50FMG-3 SRR Spring, Clutch 4
9 22373/1P50PMG-3 BHRAE Bush, Clutch 1
10 22154/1P50FMG-3 HEBBEE Spacer, Clutch 1
11 22374/1P50FMG-3 EaRE Washer, Clutch 1
12 GB/T5783 EB i M6X 22 Bolt M6 x22 4
13 22151/1P50FMG-3 HEBRERE M4 Lock Nut M14 1
14 22152/1P50FMG—-3 HH Washer 1
15 22372/1P50FMG—-3 e 517 Washer B17 1

—-12 =




E-8 HA&38EK Clutch

i

i
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FBHENRT

-1, Part:No.

e:i?;f?}%‘r—k%ﬁi‘ﬁ: % ﬂj: ::Jf

. Description

& |

Remark

GB/T5783
GB/T276 |
22100/ IPSOFMG-3

BEEM6X20 - .
& 6000 -
BeREaEas

Bolt M6x20
Bearing 6000
Clutch set




RS | FRARNS] zmnsx Description nm &

S/N . Part No. - Quantity Remark
1 15100/ 1P50FMG YL 8 e Oil Pump Assy 1
2 15131/ 1P50FMG Lk 3 A0 Gasket, Oil Pump 1
3 15111/1P50FMG Pl R 4 Body, Oil Pump -1
4 15112/ 1P50FMG Pl s Cover, Oil Pump 1
5 15113/ 1P50PMG LR ot R g Gasket, Oil Pump Cover 1
6 15114/ 1P50FMG HmENEF Inner Rotor, Oil Pump 1
7 15115/ 1P50FMG LIRS Outer Rotor, Oil Pump 1
8 - 15116/ 1P50FMG ML s 3 Al Shaft, Gil Pump 1
9 15117/ 1P50FMG R ER R Sleeve, Oil Pump 1
10 15221/ 1P50FMG YL IR RS Sprocket, Sprocket 1
11 15450/ 1P50FMG LRGP A E Ry Oil Filter Gauze Set 1
12 GB/T818 HRET M5 X 10 Screw M5x 10 3
13 GB/T818 BRET M6 X 16 Screw M6x 16 2
14 GB/T818 BEET M6 22 Screw M6x22 1
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E-10 A hififac Left Crankcase Cover

FS | ZBERT | empy s 5 ‘.Des;é'ription R & B
S/N:--- | Part No. : Quantlty Remark
1 11411/1P50FMG-B ZEhshEs Cover, Crankcase LH - 1
2 11451/ 1P50FMG-3 kG Cover , LH f f' ?1 -
3 11419/1P50FMG-B E&Mﬁﬁﬁﬁ? Gasket, Crankcase Cover LH o 1
4 31911/1P50FMG-B T s A28 5 ’ Wire Clamp o 17
5 11412/1P50FMG-B MEFLRE Plug, Check Hole 1
6 11413/1P50FMG-B sRE Plug T 1
7 11318/ 1P50FMG RS 8x12 Dowel Pin 8x12. - - -2
8 11415/1P50FMG-B #3E 0 FEM 27X 2.0 ; O-ring 27x2.0 7 - 1
9 11414/1P50FMG-B T FLAREE 0 RUEH 13.5X2. 4 O-ring 13.5X24 7 = = 1
10 GB/T16674 2R M6 X 16 Bolt M6x 16 1
11 GB/T16674 BRFE M6 <28 Bolt M6 28 2
12 GB/T16674 #REE M6 X30 Bolt M6 x30 2
13 GB/T16674 ERE M6 <50 Bolt M6 x50 1
14 GB/T16674 R4 M6 X 65 Bolt M6 X 65 1




E-12 BE3ES&2% Start Clutch

A =T ; ' ) |
F g l = 8 H# R 5 4 &2 R i Déscription B ﬁ' i*
S/N ! Part No. ‘_ o i L Quantity Remark
16 ' 13190/ 1PAIG : SighA oty e X308 !Oi] Seal Crunkcase,[LH,18. 9X30X5 1
i7 P 3191a/ 1PO0MG 1 O BEM uT K2 | O-ring 1072 1
I8 | 31916/1P50PMG oM b5x 1.0 | O-ring 6.5X1.9 2
iy PGRTENG g PERD eIt I Screw M6X 1§ 2
20 | CB 15783 : | Screw M6 X 14 1
2] | 28110/ 1PS0FMG-B ! Clutch Assy 1
22 28150/1P50FMG-B [ Sprocket Set 1
23 GB/T859 | Spring Washer & 3
24 GB/T70. 1 P Screw M6 X 16 3
]
!
|
i
I ;

IET




E-13 &EzhHEHlL STARTING MOTOR

e | T WK S o HR | & =
%
- S/IN . . Part No. * ﬁ ' Description Quantity | Remark
1 34700/ 1P50FMG-B EEhEE Starting motor Assy 1
2 34761/ 1P50FMG-B EER ’ Sprocket ,Small . 1
3 34890/1P50FMG-B B R Wire Harness Start Motor 1
4 34763/1P50FMG-B 0 BEHE O-ring 1
5 GB/T5783 2 H M6 X 50 Bolt M6x50 3
6 GB/T894. 1 #E 12 Collar 12 1 -
7 GB/T97. 1 #®E4 Washer 4 1 -
8 GB/T818 SRET MA X6 Screw M4X6 1
— 19—
—— ——— T —




E-14 Hi3i$ Crankcase

F5F®AENRS F M4 B K Description . ﬁ_ & = E
S/N - Part No. | Quantity Remark
1 11110/1P50FMG-3 HHmAE s Crankcase , RH ' 1 -
2 11119/ 1P50FMG g A R 2R Gasket, Crankcase 1
3 11210/ 1P50FMG-3 EHaEd s Crankcase, LH 1
4 20152/ 1PSOFMG B Air Qutlet Pipe 1
5 20154/ 1P50FMG ESEERD) Air Outlet Pipe Clamp No.2 1
6 11217/ 1PSOFMG xR Clamp 1
7 12342/ 1P50FMG SELAREE A Stud A ,Cylinder 2
8 12343/ 1P50FMG Rt o] Stud B, Cylinder 2
9 11213/ 1P50FMG JB AR ZE SR Washer, Oil Drain Plug 1
10 11118/1P50FMG ELLH 10X 14 Dowel Pin 10X 14 2
11 11212/1P50FMG JHRE MI2X L. 5 Drain Plug M12X 1.5 1
12 20153/ 1P50FMG EAEER) Air Outlet Pipe Clamp No.1 1
13 GB/T16674 $REE M6 <50 Bolt M6X 50 1
14 GB/T16674 342 M6 <60 Bolt M6 X 60 2
15 GB/T16674 548 M6 X 65 Bolt M6X 65 4

- 20 --




E-15 Hi%$H.75 28 Crankshaft & Piston
15
15
D .
y _— Dé
5 2 9
QL 4
) — '
S/ O—s
3 4
F5 | % .ﬁ: L5 % ¥ M 42 FF Description % & # _ﬁi
S/N Part No. ‘Quantity | Remark
1 13100/ 1P50FMG-3 ERREFFE S Crankshaft and Connecting Rod 1
2 13300/1P520MI THERE Piston Ring Set 1
3 13311/1P52QM1 EER () Piston Ring No.1 1
4 13312/1P52QM1 EEH (2D Piston Ring No.2 1
5 13320/1P52QM1 HEFEE Oil Seal,3-piece 1
6 13211/152FMH EHE Piston 1
7 13221/152FMH WM Piston Pin 1
8 13222/1P50FMG mEAEE Circlip, Piston Pin 2
9 13131/1P50FMG AT Connecting Rod 1
10 13120/ 1P50FMG—3 A WA S Crankshaft, RH 1
11 13111/1P50FMG—3 = MR Crankshaft, LH 1
12 13141/1P50FMG—3 it Pin, Crankshaft 1
13 14311/1P50FMG IERT EFh R Timing Drive Sprocket 1
14 13118/1P50FMG FEw Woodruff Key 1
15 GB/T276 A& 6304 Bearing 6304 2
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E-15

phi%h.752€ Crankshaft & Piston

F B

Bearing, Connecting Rod Big Head -

FTHHFERES = s s HE & &
- SN Part No. THMAAER Deseription Quantity | Remark
16 13150/ 1PSOFMG EFF A ' 1




E-16 1£ZhPL# Transmission
4
FSs5 | Z2EEMHRS F W M4 2 Description ﬁ% & I
S/N Part No. Quantity Remark
1 23611/1P50FMG-3 EHh Main Shaft 1
2 23771/1P50FMG-3 =R Countershaft i
3 23711/1P50FMG-3 Bl — A4 E 1st Gear, Countershaft 1
4 23712/ 1P50FMG-3 FE Bushing ‘ 1
S 23621/1P50FMG-3 FH AR 2nd Gear, Main Shaft 1
6 23721/1P50FMG-3 R e g 2 2nd Gear, Countershaft 1
7 23631/1P50FMG-3 FHI=#4i5% 3rd Gear, Main Shaft 1
8 23731/1P50FMG-3 BRI =853 3rd Gear, Countershaft 1
9 23641/1P50FMG—-3 EHIIOANEF 4th Gear, Main Shaft 1
10 23741/1P50FMG-3 Bl POAS i Ee 4th Gear, Countershaft 1
11 22711/1P50FMG o R Drive Sprocket 1
12 22712/ 1P50FMG EREER Fix Plate 1
13 24331/1P50FMG-3 HE Sleeve 1
14 24332/1P50FMG—-3 BEBEFA Friction Spring 1
15 24333/1P50FMG-3 TR MR AR Cam Locating Plate 1

- 23 -




E-16 4£3hHL#) Transmission
Fe % -%E'-ﬁ: s F M B Description ﬁtﬁ % *
S/N Part No. : _ Quantity | Remark

16 23773/ 1P50FMG-3 ®BE (— 17 Washer 1 17 | .
17 23774/1P50FMG-3 28 (=) 20 washer [I 20 1
18 23675/ 1P50FMG-3 P TESEERRE 17 Spline washer 17 2
19 23775/ 1P50FMG-3 HTESERE 20 Spline washer 20 2
20 23672/ 1PSOFMG-13 MR 17 Snap Ring 17 2
21 23772/ 1P50FMG-3 A PER I 20 Snap Ring 20 2
22 23790/ 1P50FMG Rl lE 17X29%5 Oil seal 17X29X5 1
23 GB/T5783 EEFE M6 X8 Bolt M6 X8 2
24 GB/T276 & 6001 Bearing 6001 1
25 GB/T276 & 6201 Bearing 6201 1
26 GB/T276 & 6203 Bearing 6203 2
27 23600/ 1P50FMG-3 S Main Shaft Assy 1.
28 23700/ 1PS0FMG-3 BlHAS Countershaft Assy 1

-24 __




E-17

5% Gearshift Drum

F & 1 AR

__Part No.

NP e o O =IO U A WN .

24411/1P50FMG-3
24414/ 1P50FMG-3
24415/ 1P50FMG-3
24211/1P50MG-3
24221/ 1PE0FMG-3
24212/ 1P30FMG-3
24310/1P50FMG-3
24323/1P50FMG—3
24110/1P50FMG-3
24120/1P50FMG-3
24122/1P50FMG-3
24123/1P50FMG-3
24131/1P50FMG-3
GB/T119

35760/ 1P50FMG

= #H M 2 Description . E: : % i

s . ,Quantlty Remark
A Fork 2
¥k Guide Pin 2
AL L5 Clamp 2
T 55 Drum, Gearshift 1
F545 555745 (—) Wheel, Gearshift 1
A4 F A2 A8 405 Pin 4
Zi'fi.{.f;ﬁiﬁ-jﬁ' Location Plate 1
T A5 Fhil 5 Torsion Spring 1
L ASIHARLE 5 Spindle,Gearshift 1
P = &*ﬁ-ﬁ% - Arm, Gearshift 1
I’f%‘l é‘b E:?‘l'—.'i #x Spring, Gearshift Arm 1
B 42 ¢35 1k B) XR4T Torsion Spring ' 1
FAETH3x8.5 Lock Screw 1
i 8T AkE LA S Roller $3x8.5 2
Contacts 1

-~ 25 -




E-17 ZR474%t Gearshift Drum
oo p
F?—- - & F MRS =z W Y4 4 FR Deséription BB # EE
S/N Part No. L Quantity Remark
16 24219/1P50FMG-3 PARLTERE () Pin No.2 _ 1
17 24720/ 1P50FMG-3 RS FFR LS Gearshift Lever Weldment 1
18 GB/TH733 PR N6 16 Bolt M6X 16 1
19 GB/T8:29 By 6 Spring Washer 6 1
20 35730/ 1P50FMG-3 FAIEREA A Wire Leads Set . . 1
21 24190/ 1 P50OFMG Aeshmdt 11, 624 10 Oil Seal 11.6x24x10 , .. 1
22 24711/1P50FMG-3 EpIFRE Rubber Boot © . .. 1
23 . GB/T5783 34 ME X 16 Bolt M6 X 16~ = . "~ B!
24 GB/15783 FEME X 20 BoltM6 X 20 1
25 35721/ 1P50FMG-3 B L R IR AR Pressboard 1
26 GB/T818 IRETMEX 12 Screw M6X 12" 1
27 24700/ 1P50FMG-3 AT B Gearshift Pedal =~ B!
28 24200/ 1P50FMG-3 AR R SEAC A & Drum Assy, Gearshift' 1
29 24100/ 1PS0FMG-3 2E R Bk Gearshift Spindle Assy 1
30 24228/ 1P50FMG-3 B Washer 1
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E-18 RMiESIHL#A Kick-Starter

F5 | FWERS F W 2 Description & & I

S/N Part No. - Quantity | Remark
1 27151/ 1P50FMG-3 R Pinion 1
2 27113/1P50FMG-3 se Ratchet 1
3 27111/1P50FMG-3 AR zhid Spindle 1
4 27117/1P50FMG-3 S R Spring Base 1
5 27152/ 1P50FMG-3 R E AR Friction Spring 1
6 27118/1P50FMG-3 R e R Reset Spring 1
7 27114/1P50FMG-3 #E (—) 17 Washer 17 1
8 27141/1P50FMG-3 #E () 20 ‘Washer 20 1
9 27142/1P50FMG-3 SEPsE (—) 20 Snap Ring 20 2
10 27143/1P50FMG-3 B (2D i6 Snap Ring 16 1
11 27710/1P50FMG A& Kick-Pedal 1
12 27713/1P50FMG BEATREEE Rubber Boot 1
13 GB/T5783 2 M6X25 Bolt M6 X 25 1
14 27700/ 1P50FMG HENFF B A% Kick-Pedal Assy 1
15 27100/ 1P50FMG-3 A A Spindle Assy 1
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[E-19 4bmse Carburetor

}i% FHRHEKLS | = 3 4 L K | Description | W E (% &F

S/N Part No. ‘Quantity | Remark

1 | 16100/1P52FMH L 28 Bk ' Carburetor Assy 1 -
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E-20 FE.%S Elements

3 =" L3
FE|F®ENAST E WM S K Description - BE & E
S/N Part No. Quantity Remark
1 34400/ 1P50FMG Rk ERIRE Ignition Control 1
2 31600/ 1P50FMG e B YT 2% Voltage Regulator 1
3 34500/ 1PSOFMG JoP &4 Ignition Loop 1
4 34600/ 1P50FMG-B st bk Start relay 1
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